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imt'i~...t*& 
FACE PLATE~ ARM TOP COVER 

NO aa~.~ 339RBL 255RBL lilt ~~ PARTS NAME PART NO -25 -25 QTY 

1 15035 '" lit 1 iiii~ FACE PLATE 
2 15036 '" '" 1 •• HINGE 
3 15039 '" '" 6 ltN>t.tt; SCREW 1/8X44 L=3. 5 
4 15037 '" '" 1 iiii~l!t.t FACE PLATE SPRING 
5 15039 lit '" 2 .Il:N>t.tt; SCREW 1/8X44 L=3. 5 
6 15038 '" '" 1 iiii~:f A RUBBER 
7 13556 '" '" 1 m~ ARM TOP COVER 
8 8040 >I< >I< 2 .Il:N>t.tt; SCREW 9/64x40 L=8.0 
9 81OO1-L '" '" 1 ..t~ ARM TOP COVER 

10 11007 '" >I< 1 ijJ.iI.~~ OIL LEVER INDICATOR 
11 81oo2-L '" '" 1 ..t~ ~ - ~ If ':I k Y GASKET 
12 15007 '" '" 7 ltN>t.tt; SCREW 9/64x40 L=10.0 
13 36708 '" '" 1 ~"fJ !<- THREAD TAKE UP COVER 
14 6031-02 >I< >I< 1 ltN>t.tt; SCREW 11/64x40 L=9.0 
15 11006 01< '" 1 ..t.~~tI ARM TOP COVER THREAD GU I DE 
16 13076-02 '" '" 1 t '7 ~ NUT 7/32X32 
17 15086 01< >I< 1 ijJtvialI~l!t.t OIL CONTROL SPRING 
18 8040 01< 01< 1 1l:N>t.tt; SCREW 9/64x40 L=8. 0 
19 11142 01< '" 1 '7'7~'(- WASHER 
20 11004 >I< '" 1 ijJfi.!lIalItt{,1) OIL REGULATOR 
21 10597 '" '" 1 1l:N>t.tt; SCREW 1/8x40 L=3. 3 
22 15058 01< 01< 1 i*~lalri_ OIL REGULATING STUD 
23 15059 01< '" 1 i*~laIriA-:/I}Y" OIL REGULATING SPRING 
24 15057 * * 1 i*~lalri y. • .f 't JI- OIL REGULATING DIAL 
25 8009 01< 01< 1 1l:N>t.tt; SET SCREW 15/64X28 L=7.5 
26 15038 '" 01< 1 .t~:f At,t RUBBER 
27 15034C '" '" 1 If: :;!.-JH- :3._-:/, ijJ~(~) OIL TUBE AND OIL WICK COMPLETE 
28 
29 
30 15054 '" '" 1 iiii~tt It (..t.) THREAD GU IDE (UPPER) 
31 10685 '" 01< 2 1l:N>t.tt; SCREW 3.4x36 L=6.5 
32 10759-A '" '" 1 iiii~tt It ("F) THREAD GU I DE (LOWER) 
33 10760 * * .1 ifi~tt It 7 ~ JI- ~ FELT 
34 10685 '" * 1 ltN>t.tt SCREW 3.4x36 L=6.5 
35 81oo3-L '" '" 2 1l:N>t.tt; SCREW 11/64x40 L=8 
36 81004-L '" 01< 1 ~~l!&li1l. BOBBIN WINDER COMPLETE 
37 81005-L * '" 2 ltN>t.tt; SCREW 9/64x40 L=4.5 
38 81006-L '" '" 1 ~f!I);J;,,~;'- THREAD CUTTER 
39 81007-L '" >I< 1 1'3o)t7k~1l. THREAD TENSION REGULATOR ASSY 
40 81OO8-L '" '" 1 t ;,- . ell 19 RUBBER PlUG ell 19 
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~ 1;:' ;.r .. ..tfltj.. 7' - I) -

TAKE UP LEVER, ARM SHAFT, MACHINE PULLEY 

NO mI~Mi~ 339RBL 255RBL ~. ~M!i PARTS NAME PART NO -25 -25 QTY 

1 82001-L * * 1 ..I:.~ ARM SHAFT 
2 15033 >I< >I< .1 ..I:.fllllIIIi$ OIL WICK 
3 10506 >I< '" 1 ..I:.~lIII~t.l[;, OIL ST9P SCREW 7. 85X20 L=6.0 
4 10577 >I< '" 1 -:I - I) -ill! (., t.l t: PULLEY ADJUSTING SCREW 6. 75X24 L=11.0 
5 19414 '" * 1 !!:;~!!:1f:;-~"~iJA NEEDLE BAR CRANK 
6 19415 lit '" 1 ftl.~~t.lt: POSITION SCREW 1/4X28 L=20.0 
7 19416 >I< '" 1 J.I::.~t.lt: SET SCREW 1/4X28 L=14.0 
8 10563 >I< '" 1 ..I:.~~ ]I It.- (Ji) '79~'C WASHER 

9 10562 * '" 1 ..I:.fIII ~ ]I It.- (R1I) ARM SHAFT BUSHING (LEFT) 

11 10524 lit >I< 1 J.I::.~t.l(; SET SCREW 6. 75X24 L=6.5 
13 10725 >I< >I< 2 ..I:.fIII ~ ]I It.- ( Ji ) 7.:<. Jt.- ~ OIL FELT 
14 13074 >I< >I< 1 ..I:.fIII~71)~!/1r-7. ARM SHAFJ BALL BEAR I NG ADAPTOR 
15 10567 >It '" 1 ..I:.fIII~71)~'Y ARM SHAFT BALL BEAR I NG 
16 13361 * '" 1 ..I:.fIII"'71)~'YiJ7- ARM SHAFT BALL BEAR I NG ADAPTOR SLEEVE 

17 19418 lit '" 2 .1l:~t.lt: SET SCREW 1/4X28 L=4.5 
18 10568 * '" 1 5ft~(.,1)~!/ BALL BEARING RETAINING RING 
19 10571 '" '" 1 ..I:.fIII"'71)~'Y1r-7.J.I::.~t.l[;, SCREW 6. 75X24 L=20.0 
20 10504 * '" 1 -:1- 1)- MACHINE PULLEY 
21 10943 * '" 1 x!1! I) ;J !/ FEED INDICATING (WIO BELT GUARD) 
22 10566 * '" 1 x!1!1);J!/t.l(; SET SCREW 1/4X32 L=5.5 
23 10576 >It '" 1 ftl.~~t.lt: POSITION SCREW 15/64X28 L=21.0 
24 10579 '" '" 1 J.I::.~t.l(; SET SCREW 15/64 X28 L=20. 0 
25 10569 * '" 1 ....:Jt.-~-:I-I)- ARM SHAFT CONNECTING BELT PULLEY 
26 10574 * '" 2 ....:)t.-I- -:I-1)-I)~!/ BELT PULLEY SPRING FLANGE 
27 10571-G '" '" 1 "":Jt.- I- :1- 1) -.1l:~ t.l t: SET SCREW 6. 75X24 L=20.0 
28 10570 * '" 1 ....:Jt.-~-:I-I)-!1~t.l[;, POSITION SCREW 6.75X24 L=14.5 
29 10524-G '" '" 1 ....:)t.- I- -:I - I) -!1 ~ t.l (;.1l: t.l (; POSITION SCREW SET SCREW 6. 75X24 L=6.5 
30 10621 '" '" 1 J1 -1 ~ ~ !/ ~ It.- ~ ARM SHAFT CONNECTI NG BELT 
32 15024C '" '" 1 ~fiI! (kIl) . THREAD TAKE UP LEVER COMPLETE 
32 15024 * '" 1 ~fiI! THREAD TAKE UP LEVER 
33 15026 '" '" 1 ~fiI!~! THREAD TAKE UP LEVER DRIVING STUD 
34 10728 * '" 1 ~fiI!~!lIIIi$ OIL WICK 

35 10528 >I< '" 1 ttt.!!:;~!! NEEDLE BAR CONNECTING LINK 
36 15013 '" '" 1 ~fiI!!1 ~ THREAD TAKE UP LEVER HINGE STUD 
37 11042 '" '" 1 3i:flIl!1 ~lIII~ OIL WICK 

38 10524 '" '" 1 ~n!1 ~ J.I::.~ t.l (; SET SCREW 6. 75X24 L=6.5 
39 10523 '" '" 1 tt.!!:;~!!!1~ NEEDLE BAR CONNECTI NG LI NK STUD 
40 10726 '" '" 1 tN.!!:; ~ 'J 1::' ~lIII~ OIL WICK 
41 15038 '" >I< 1 5I!!::f Af:t RUBBER OIL STOPPER 

42 19417 * '" 1 tt.!! 'j ~'J !1~J.I::.~t.lt:('8l) SCREW 1 14X28 L=6. 5 

43 19418 '" '" 1 itt.!! 'j ~ 'J !1 ~ J.I::. ~ t.l t: (m:) SCREW 1/4X28 L=4.5 

44 10551 '" '" 1 ~fiI!lIII~ ,t THREAD TAKE UP LEVER 0 I L GUARD 

45 10650 * '" 1 ~fIlllll~ It J.I::. ~ t.l (; SCREW 3.4X36 L=6.0 

46 10772C '" >I< 1 ..I:.i!ii!i0"/f LIFTING ECCENTRIC CONNECTING COMPLETE 

47 10772 '" * 1 ..I:.i!~o"/f LIFTING ECCENTRIC CONNECTION 

48 10773 * '" 1 =-flt.-~7 I)~!/ NEEDLE BEAR I NG 

49 19427 * '" 1 ~iIl!i..l:.1'iJA LIFTING ECCENTRIC 

50 19508 * * 2 ~ttlli..l:.1' iJ A J.I::. ~ t.l (; SET SCREW 1/4X40 L=5.5 

51 11879 * * 1 ~jIp,t..l:.l'iJAiJ'j- LIFT I NG ECCENTR I C COLLAR 

52 10573 * >I< 2 ~jlpi..l:.1'iJAiJ:;-.1l:~t.l[;, SET SCREW 7/32X32 L=11.0 
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fIJlI~, !flfIJlI~ 
PRESSER BAR, VIBRATING PRESSER BAR 

NO $1~:Mi~ 339RBL 255RBL Ji. .sa~ PARTS NAME PART NO -25 -25 QTY 

1 10540 >I< >I< 1 ~.t~ PRESSER BAR 
2 10539-A >I< >I< 1 ~.t.CF);I ?)I.- PRESSER BAR BUSHING (LOWER) 
3 10761 >I< '" 1 lI:3I)tll; SET SCREW 6. 75 X 24 L=11. 0 
4 10538 >I< '" 1 ~ .t • (j:J ;I ~ )1.- PRESSER BAR BUSH I NG (UPPER) 
5 10761 >I< >I< 1 lI:3I)tll; SET SCREW 6. 75 X 24 L=l1. 0 
6 10541 >I< >I< 1 ~.t.~~ PRESSER BAR POS IT! ON GU I DE BRACKET 
7 10662 >I< >I< 1 lI:3I)tl(; SCREW 5/32X40 L=6.5 
8 10543 >I< >I< 1 *p;jt$ PRESSER BAR POSITION GUIDE 
9 10761 >I< >I< 1 .it3l)tl(; SET SCREW 6. 75 X 24 L=11. 0 
10 18479 >I< >I< 1 ~.t.ffl!! PRESSER BAR LIFT I NG BRACKET 
11 19518 >I< >I< 1 ~.t.ffl!!.tl(; SCREW 11/64X4{j L=14.0 
12 10546-A >I< >I< 1 ~.t.ffl!!l't1i TENSION RELEASE SLIDE 
13 10547 >I< >I< 1 ~.t.ffl!!l't&U'tl TENSION RELEASE SPRING 
14 18480 >I< >I< 1 (0)*.it3l)tll; LIFTING BELL CRANK SCREW 11164X40 L=8.0 
15 13360 >I< >I< 1 ~.t.ffl!! I) ;.-,. . PRESSER BAR SPRING BARCKET 
16 13365 '" * 1 ~.t.ffl!!I};'-".tl(; PINCH SCREW M4XO.7 L=9.0 
17 10659 >I< * 1 tlll.t..tW 1-- ,(- PRESSER BAR LIFTER 
18 10660 >I< >I< 1 tljU . ..tW 1-- ,(-I! ~ tl t HINGE SCREW 4.5X32 
19 10796 >I< 1 *~.t LIFTING PRESSER FOOT 
20 10664 >I< >I< 1 *~.t.it3l)tlt SCREW 3.4 X36 L=9.0 
21 19425 >I< >I< 1 ~fIII LI FT I NG ROCK SHAFT 
22 10514 >I< >I< 2 ijtflll;l 7 )1.- LIFTING ROCK SHAFT BASHING 
23 16709 >I< :I< 1 ijtflll t" ;.- tl t SCREW 1/4X28 

24 19516 >I< >I< 1 ijtflllt";.-tltt 7 NUT 1/4X28 

25 10728 >I< >I< 1 ~flllt";;<tl(;j}Ij~ OIL WICK 
26 10558C >I< * 1 <o)*-I:'7r LIFTING BELL CRANK COMPLETE 
27 10558 '" '" 1 (0)* LIFTING BELL CRANK 
28 10557 >I< >I< 1 < O)*~iiili (:k) LIFTING BELL CRANK LINK 
29 10556 >I< >I< 1 < O)*~iiili (/J\) VIBRATING PRESSER BAR CONNECTING LINK 
30 34713 * * 1 ~~.t~ VIBRATING PRESSER BAR 
31 10554 >I< >I< 1 ~ifII.t:J..-j'I}~" VIBRATING PRESSER BAR EXTENSION SPRING 
32 10553-A >I< >I< 1 ~~.t:J..-;fI);'-"t$ VIBRATING PRESSER BAR EXTENSION 
33 15060 >I< >I< 1 ~~.t.¥fIt.,tl(; SCREW 5/16X24 L=16. 0 
34 15118 >I< >I< 1 11& tt. .it 11EIi VIBRATING PRESSER BAR SLIDE BLOCK 
35 19411C >I< >I< 1 ~~.t (~) VIBRATING PRESSER FOOT COMPLETE 
36 19411 >I< 1 ~¥fI.t VIBRATING PRESSER FOOT 
37 17104 >I< >I< 1 ~~.t.it3l)tl(; PINCH SCREW 11/64X40 L=8.0 
38 10548-A >I< >I< 1 jljl .t *M8 !! ~ t1..it 31) t& LIFT I NG BRACKET GU I DE BLOCK 
39 10519 >I< >I< 1 .it3l)tl(; PINCH SCREW 6.75X24 L=17.5 
40 15111 >I< '" 1 t";t PIN 
41 19419 * '" 1 ..t1':bA~~t.:-3:f LIFTING ECCENTRIC CONNECTING CRANK 
42 19420 >I< >I< 1 ..t 1':b A i!U6 t.: -3 :f Mt tl (; PINCH SCREW 1!4X28 L;:;16.0 
43 10775 >I< >I< 1 ..tiliiilio'Yrf,lttlt HI NGESCREW 7/32 X 32 
44 10703 >I< '" 1 ..til~07rf,lttlt'J'Y~'(- WASHER 
45 10774 >I< >I< 1 ..t~~ 0 7 r I~ -( -j' LIFTING ECCENTRIC CONNECTION COLLAR 
46 >I< >I< 1 'J7~'(- ¥lASHER 
47 >I< >I< 1 t '/ I- NUT 7/32X32 

48 10185 >I< 1 *¥fI.t (1/4) LIFTING PRESSER FOOT (1/4) 

49 10285 >I< 1 ~¥fI.t (1 14) VIBRATING PRESSER FooT(1/4) 
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it.±~~Jl~!1'/r 
NEEDLE BAR ROCK FRAME, ROCK SHAFT CRANK CONNECTION 

NO $~Mi~ 339RBL 255RBL liB ~~ PARTS NAME PART NO -25 -25 QTY 

1 1511G-A '" '" 1 it~±et· NEEDLE BAR ROCK FRAME 
2 11875 lit >I< 1 it.±ett::- HINGE STUD 
3 10525 '" '" 1 ltll)t.lt; SET SCREW 6. 75X24 L=9.0 
4 15117 '" >I< 1 imtL.il:t& SLIDE BLOCK PLATE 
5 8100 >I< >I< 2 imtL.d::t&ltll)t.lt SCREW 9/64X40 L=6.5 
6 15031 '" * 1 lt~±etj}lj~ OIL WICK 
7 84001-L >I< >I< 1 " ?'-Ji.- NEEDLE BAR ROCK FRAME POS iii ON BRACKET 
8 10561 >I< '" 2 ltll)t.lt; LIFTING BRACKET GUIDE SCREW 11/64X32 L=6.5 
9 16703 '" '" 1 it. NEEDLE BAR 

10 15089 '" '" 1 It.~m THREAD GUIDE 
11 B140553 ,. 

'" 1 atll:lI)t.lt; SCREW 1/8X4O L=4.5 
12 N0122 '" '" 1 $t NEEDLE 
13 19426 '" '" 1 It.tel~ NEEDLE BAR CONNECTING STUD 
14 13365 '" >I< 1 at.telt!i1it.lt; PINCH SCREW M4XO.7 L=9.0 
15 10726 lit '" 1 it.~t!5I!Ig OIL WICK 
16 84002-L lit '" 1 ..t~IJ~ NEEDLE BAR ROCK FRAME ROCK SHAFT 
17 11876C '" '" 1 ..t~ IJ ~1A3i (lIt) SLEDE BLOCK COMPLETE 
18 11877 II< II< 1 ..t~IJ~1A3i SLIDE BLOCK 
19 11876 '" '" 1 ..t~IJ~t::-t.lt SLIDE BLOBK STUD 
20 10581 '" '" 1 ..t~IJ~t::-t.ltll:lI)t.lt SET SCREW 7/32X32 L=7.0 
21 15016 '" '" 1 jli;*; ROCK SHAFT CRANK 
22 10519 '" '" 1 iti;*;i1iIl)t.lt PINCH SCREW 6. 75X24 L=17.5 
23 lit '" 1 ~i;*;Q'Yr ROCK SHIFT CRANK CONNECTION 
24 10728 '" '" 1 ~i;*;Q'Yfllt!~ OIL WICK 
25 '" '" 1 iti;*;Q'Y r.DD.t.l t (lJ\) SCREW 9/32X28 L=23.5 
26 8105 '" * 1 ~i;*;Q'Yr.DD.t.lt (/J\) T 'Y r NUT 9/32X28 
27 '" '" 1 jli;*;Q'Yr.DD.t.l(; (*) SCREW 5/16X28 L=29.5 
28 '" '" 1 ~IJ ~IU1JJ~" :f NEEDLE BAR ROCK FRAME REGULATING PIPE 
29 15019 '" '" 1 iitlJ~~f.!'.Qi FEED ROCK SHAFT CRANK 
30 10754 lit '" 1 iitlJ~~f.!'.Qi~t.l(; PINCH SCREW 6. 75X24 L=16 
31 '" '" 1 ?'Y;;'( WASHER 
32 '" >I< 1 ~i;*;Q'Y rJlD.t.l t (*) T'Y r NUT 5/16X28 
33 10779 '" * 1 lIt!rittlJl .t .,J ~ :- CLIP 
34 10778 ,. 

'" 1 5l!lrit OLK WICK 
35 4221 >I< >I< 1 lIt!~tlJl.t OLK WICK ETAINER 
36 15007 '" '" 1 ~mT. OlD 1I: II) t.l t SCREW 9/64X40 L=10.0 
37 '" '" 2 t.lt SCREW 9/64X40 L=12.0 

8 
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*- c:1, rIJlIff:k*& J'i ~ 
KNEE LIFTER LIFTING LEVER, PRESSER BAR SPRING 

NO ~~.~ 339RBL 255RBL lUI ~M~ PART NO -25 -25 QTY PARTS NAME 

1 85001-l '" '" 1 *i.3 KNEE II FTER 1I FT I NG LEVER 
2 85002-L '" '" 1 *i.3.Jl:lI)tJ.1; HINGE SCREW 6. 35X24 
3 13059 '" '" 1 ' iSlttJ. SPRING 
4 11154 '" '" 1 iSlttJ..ll:lI)tJ.1; SCREW 6. 75X24 
5 85003-L '" '" 1 ~~ 1 1.-,,- B LIFTING LEVER B 
6 85004-L '" '" 2 .Jl:lI)tJ.t; HINGE SCREW 6. 35X24 
7 85005-L '" '" 1 ~t!.t 1.-,,- A LIFTING LEVER A 
8 85006-L '" '" 3 .Jl:lI)tJ.t; HINGE SCREW 6. 35X24 
9 
10 85007-l '" '" 1 I.- ,t_ LONG LEVER 
11 85008-L '" '" 2 4J':61- WASHER 
12 
13 
14 
15 
16 10705 '" '" 1 ~1.*f1it1ttJ. PRESSER BAR SPR I NG (FlA n 
17 10706 '" '" 1 *~It tJ.§lt tJ. I; PRESSER BAR SPRING SUPPORT SCREW 
18 11156 '" '" 1 *~IttJ.tf4f1ItJ.1; PRESSER BAR SPRING REGULATING SCREW 

'" 
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1'~, l' "")(.; t-- :1- I) -, ai i.) :t.J k 
HOOK DRIVING SHAFT, SAFETY CLUTCH PULLEY, FEED DRIVING CAM 
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l'~" 1'''' JI..- r 7'-1) -" i2S 'J 1J 1.>. 

HOOK DRIVING SHAFT. SAFETY CLUTCH PULLEY, fEED DRIVING CAM 

NO $~.~ 339RBL 255RBL ~. ~~ PART NO -25 -25 OTY PARTS NAME 

1 86oo1-L '" '" 1 "FfIIt HOOK OR I V I NG SHAFT 
2 10782 '" 1 1'fdl(ntf);I. ~ II- HOOK DRIVING SHAFT BUSIING(FRONT) 
3 10571 '" '" 1 If:N.>t.lt; SET SCREW 6. 75X24 L=20.0 
4 11080 '" '" 1 "Fflil (liij) ;I. ~ II- 7 .:s:. II- ~ OILING FElT 
5 10605 '" '" 1 "Ffdl (sp) ;I. ~ II- HOOK DRIVING SHAFT BUSIING(MIDDLE) 
6 10522 '" * 2 If:N.>t.lt; SET SCREW 6. 75X24 L=14.0 
7 10729 '" '" 1 ;I. ~ II- idI;j!; OIL WICK 
8 30157 '" '" 1 "F~~" I) ;,-?' 7-7- HOOK DRIVING SHAFT BUSIING(BACK) 
9 10571 '" '" 1 If:N.>t.:lt; SET SCREW 6. 75X24 L=20.0 
10 10609 '" '" 3 ~i>tl} ;,-,. If:N.> t.:l t; SCREW 3.4X36 L=5.5 
11 10567 '" '" 1 "Ffdl~" I) ;,-?' BAll BEARING 
12 10607 '" '" 1 1'~~"') ;'-?'11'7- COllAR 
13 10566 '" '" 1 If:N.>t.lt; SET SCREW 1/4X32 L=5.5 
14 . 10658 '" '" 1 1ltJt~N.>t.lt; POSITION SCREW 1/4X32 L=5.5 
15 10608 '" '" 1 ))1fi;fI};;" BAll BEARING RETAINING WASHER 
16 106HHl1 '" '" 1 "F~II-" '1'-1}- SAFETY ClUTCH PUllEY 
17 10574 '" '" 1 '1'-1) -I) ;,-,. PUllEY SPRING FlANGE 
18 10611 '" '" 1 "F~II-" '1'-1} -/(.'. SAFETY CLUTCH COLLAR 
19 10612 '" * 2 If:N.>t.lt; SCREW 1/4X32 L=10.5 
20 10615 '" '" 1 l' ~ II.- " '1'- I) -~ It t.I SAFETY ClUTCH LOCKING LEVER SPRING 
21 10614 '" '" 1 l' ~ II.- " '1'- I} -Fi ~ ;,- HINGE PIN 
22 10581 '" '" 1 "F ~ II.- " '1'-1} -Fi ~ ''If: N.> t.:l t; SCREW 7/32X32 L=7.0 
23 10619 * '" 1 1'~II.-I-'1'-I}-;;r.'1'1} ",. SAFE CLUTCH THROW INLATCH SPRING 
24 10618 '" '" 1 l' ~ II- " :( -I) -/j\jl~ SAFE ClUTCH RATCHET CONNECTING LINK 
25 10616 '" '" 1 1'~II-" '1'-1} -.~ SAFE CLUTCH LOCKING LEVER 
26 10613 '" '" 1 l' ~ JI.- " '1'- I) -tl~ ~ " HINGE STUD 
27 10581 '" '" 1 ij.~ ~ ;; If: ~ .tl t; SCREW 7/32X32 L=7.0 
28 10617 '" '" 1 l' ~ II.- I- '1'-!J -/NIt SAFE ClUTCH RATCHET 
29 10620 '" '" 1 l' ~ II.- r '1'-!J -!!III ~ " SAFE CLUTCH THROW INLATCH PIN 
30 '" '" 1 1'.;1. ~ II.- HOOK DRIVING SHAFT BUSHING 
31 10723 '" '" 1 Cg!llf: ;I. fit G-TYPE STOP RING 
32 10722 * '" 1 fIII~ BEARING 
33 34007 '" * 1 jiS I) C]7 f FEED CONNECT I NG ROO 
34 34010 * '" 1 lliif.f LINK 
35 11953 * * 1 .tlt; SCREW 7/32X32 L=5.5 
36 34011 '" '" 1 fill SHAFT 
37 34009 '" '" 1 jiS!J:lJJ.. FEED ECCENTR I C 
38 14114 II< II< 1 If:~t.lt; SCREW 1/4X32 L=6.5 
39 14116 '" II< 1 If:~t.lt; SCREW 1/4X32 L=9.5 
40 10623 '" '" 

1 . tIll(...!J;;?' COllAR 
41 10566 '" '" 2 If:~.tlt; SET SCREW 1/4X32 L=5.5 
42 34008 '" '" 1 tIll(...~?;,- FEED REGULATING STUD 
43 10673 '" '" 1 ;1. '1' I) ;,-?' SPRING 
44 10674 '" '" 1 If:~e';; PIN 
45 10638 >I< '" 1 *"'~- HOOK DRIVING GFAR 
46 10639 '" '" 1 1lt.)k~t.:lt; POS ITI ON SCREW 1/4X32 L=8.0 
47 10766 '" '" 1 If:~t.lt; SET SCREW 1/4X32 L=7.0 
48 10637 '" '" 1 ~ I) ..t1'11 J.. t.:l t; f;j' FEED II FTI NG CAM COMPLETE 
49 10658 '" '" 1 If:~t.lt; SET SCREW 1/4X32 L=5.5 
50 10950 '" 1 1'fIIl (liij) ;I. ~ II.- HOOK DRIVING SHAFT BUSIING(FRONT) 
51 86oo2-L ~~ '" 1 :IJ '7- COllAR 
52 10570 '" ",. 2 If:N.>t.lt; SET SCREW 17/64X24 

12 



~~ ~ ~ "J ± il' ~ ~ "J WI 
THROAT PLATE~ FEED BAR~ <FEED ROCK SHAFT 

I '- . 

9 

1 

~ 
18 

37 

71 25 
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it*&, ~ I) ±~, ~ I) t$ 
THROAT PLATE,FEED BAR, FEED ROCK SHAFT 

NO $.5Mi~ 339RBL 255RBL 13:11 15M!; PART NO -25 -25 QTY PARTS NAME 

1 10665 * 1 tNli THROAT PLATE 
16425 '" 1 tl-tli THROAT PLATE 

2 6031-01 >I< 2 tl-tli.il:Ii)t.lt/ SCREW 11/64X40 L=9. 0 
6031-01 '" 1 tl-tli.il:Ii)t.lt/ SCREW 11/64X40 L=9.0 

3 87oo1-l '" 1 ~tli (ti) BED SLI DE (R I GHT) 
10061 '" 1 ~tli (ti) 1/4 BED SLIDE (RIGHT) 1/4 

4 10668 '" >I< 1 ~t&;1. ""f 'J ;,- 11 SPRING 

5 10667 '" >I< 1 ~tli I! :..- PIN 

6 87oo2-L >I< 1 ~t&(tc) BED SL I DE (LEFT) 

10042 >I< 1 *ti (tcH 14 BED SLIDE(LEFT) 1/4 
7 11166C '" 1 i! L-ti (An) BED SL I DE (FRONT) COYPLEETE 
8 10805 >I< 1 :i2S 'Hi FEED DOG 

10485 '" 1 :i2S Hli FEED DOG 
9 10601 >I< * 2 :i2Sl}ili.il:Ii)t.lt/ SCREW 1/8X40 L=7.0 
10 10594 '" 1 ~'J±~ FEED BAR 

11065 >I< 1 :i2S 'J ±et FEED BAR 
11 10595 '" >I< 1 :>q;*, FEED LIFTING CAM FORK 
12 10596 lis lis 1 :>q;*7:r.11.-~ OILING FELT 
13 10597 '" '" 1 .Itli)tlt/ SCREW 1/8X4O L=3. 3 
14 70129 '" '" 1 :>q;*".il:Ii)t.lt/ SCREW 7/32X32 L=15.0 
15 10599 '" '" 1 :>q;*'7",/~~- WASHER 
16 16704 '" '" 1 :i2S IJ .6li FEED DR I V I NG ROCK FRANE 

17 18065 ,.. lie 2 i! IJ lI!ii) tl t/ PINCH SCREW M5XO.8 L=14.0 
18 16705 >I< '" 1 ~'J±et!£;'-t.lt/ FEED BAR HINGE PIN 
19 16706 '" '" 1 i!'J±~I!;,-tlt/t'l ~ NUT 1!4X28 
20 87003-L '" >I< 1 ~ IJ $til FEED ROCK SHAFT 
21 10588 lie lie 1 :i2S I} ~)I >' II.- (AlI) BUSH I NO (FRONT) 

22 10522 '" >I< 1 )I !l II.- (AlI).il: Ii) t.l t; SCREW 6.75X24 l=14.0 
23 11068 '" '" 1 71t- LINER 
24 10761 '" >I< 1 )I >' jl.- (AlI).It Ii) t.l t/ (fii.IIJJ) SET SCREW 6. 75X24 L=11.0 

25 10593 lis '" 1 ~I}~h 7-CM) COlLER (FRONT) 

26 10764 lis lie 2 .il:1J)t.lt/ SET SCREW 6. 75X24 l=4.5 
27 10763 lis '" 1 ~ IJ.)I !l jl.- (Ut) BUSH I NG (BACK) 

28 10571 lis '" 1 )I >' JI.- (Ut) .il: Ii) tl (; SCREW 6.75X24 L=20.0 

29 11068 * '!' 1 71t- LINER 

30 10525 ,.. >I< 1 )I >' jl.- (~).il:.I'> t.l (; (~.IIJJ) SCREW 6.75X24 L=9.0 
31 10593 >I< >I< 1 ~I}.h 7-(Ut) COlLER (BACK) 

32 10764 '" >I< 2 .Itli)tlt/ SET SCREW 6. 75X24 L=4. 5 

33 16708 '" >I< 1 :i2S IJ eIIIM t.! .Q i FEED ROCK SHAFT CRANK 

34 19420 >I< '" 2 . ~1}~JliIt.!.Q;ti)tlt/ PINCH SCREW 1/4X28 L=16.0 
35 11962 >I< '" 1 :i2S IJ ~AlI t.!.Q :i I! ;,- FEED ROCK SHAFT CRANK STUO 

36 11954 >I< >I< 1 ~ IJ ~AlI t.!.Q ;t I! ;,- iItI~ OIL WICK 

37 11953 '" '" 2 :i2S IJ ~J§iI t.!.Q i I! ;,- .il: Ii) tl (; SET SCREW 7/32X32 L=5.5 

38 11162 '" 1 ttti.il:lJ)tlt/ SCREW 11 /64X40 L=9~ 0 

39 11163 '" 1 t:;'- PIN 

40 13085 >I< 1 .L-ti.il:.I'>t.l(; SCREW 13/64 X 32 

14 



I\~:J? 1//\-" r:~ L) C ':J t: 
FEED REVERSING LEVER" FEED DRIVING ECCENTRIC CONNECTION 

32 

~ 

29 

15 



J< ';/ J v J\ -, 1'* I} 0 ';/ r 
FEED REVERSING LEVER, FEED DRIVING ECCENTRIC CONNECTION 

NO $~.-i} 339RBL 255RBL !\til ~~ PARTS NAME PART NO -25 -25 QTY 

1 34031 '" '" 1 Jt" 1 t-'Jt- FEED REVERS I NG LEVER 
2 10845 '" '" 1 Jt" 1 t- )t-tifP'J. 1/ SCREW 15/64X28 L=18.0 
3 15208 '" '" 1 J<"1t-J<-~ FEED REVERS I NG LEVER SH I FT 
4 34019 '" '" 1 Jt :t- SPRING 
5 30618 '" '" 1 iii ARM 
6 1365 >I< >I< 1 tll/ PINCH SCREW 15/64X28 L::16.0 
7 28152 '" * 1 ~ SHAFT 
8 34027 '" * 1 i8 ~ trftrf 7l- A FEED REGULATOR CAIA 
9 10519 '" * 1 i8 ~ !IV~71- A tl 1/ SCREW 6.75X24 L=17.5 
10 11409 >I< '" 1 ~Ii'li!~ ROUNDNESS CONNECTER 
11 11412 '" '" 2 t " ~ NUT 
12 34033 >I< * 1 iltl~ LINK 
13 34035 >I< '" 1 tll/ SET SCREW 9/64X40 L=15.0 
14 34048 01< '" 1 tl(; SCREW 5/16X24 L=16.0 
15 34014 '" '" 1 MUUJII~lIil' REVERSE SEWING CRANK 
16 1365 '" '" 1 tl(; PINCH SCREW 15/64X28 L=16.0 
17 34005 '" * 1 jl!vit REVERSE BLOCK 
18 34012 01< 01< 2 ~~ SQUARE BLOCK 
19 34013 >I< '" 2 ~~t& aulDE PLATE 
20 15055 '" '" 4 "1"7"'i"-1tll/ SCREW 11164X40 L=8. 0 
21 34006 '" '" 1 j]'7- COLLAR 

22 11953 >I< '" 2 .1I::.Y.ltl!; SET SCREW 7/32X32 L=5.5 
23 34044 >I< '" 1 ~~t& QUIDE PLATE 
24 15060 'I< * 2 tl(; SCREW 5/16X24 L=16.0 '. 
25 34040 '" '" 1 )f :t- SPRING 
26 34028 .* '" 1 i8 IJ trf6fi:t- v SCREW BAR 
27 18420 '" '" 1 o ~ ';/?' o-RING 
28 34029 'I< '" 1 Y -1 >( II" DIAL 
29 18417 '" 'I< 1 tl!; SCREW 11164X32 L=8.0 
30 18418 '" '" 1 I!';/ PIN 
31 15729 'I< tic 1 'Y }I,,~;q, SRRING 
32 88001-L >I< '" 1 I!';/ PIN 

16 



:7J-X±i3' (~), t.J-:( 
HOOK SADDLE (RIGHT), HOOK 

Lj/< 
~5 

34 

... C> ~33 r:vAS 20~ /' ~4: ... 31 19 ~ 
29 1 r 46 ~ c:SJ> 41 
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t.J '" ± ~ (tl).. 11 '" 
HOOK SADDlE(RIGHT) .. HOOK 

NO $~.~ 339RBL 255RBL lUI ~~ PART NO -25 -25 OTY PARTS NAME 

1 15090 >Ie >Ie 1 :IJ "'f ±$ (:ti) HOOK SADDLE (R I GHT) 
2 15092 '" >Ie 1 .,,_ ~ It ':I '\' ~ PACKING 
3 15091 '" '" 1 :IJ "'f±$~31 ~ ~ (:ti) OIL PRSERVIOR(RIGHT) 

4 15007 '" '" 7 .Jl:~fl(; SCREW 9/64><40 L=10.0 

5 15095 >Ie '" 1 tJ A±$;I 31 II- (..t) BUSH I NG (UPPER) 

6 11176 '" '" 1 .Jl:~fl(; SCREW 7/32><32 L=5.5 

7 
8 10657 '" '" 1 IJ\¥ -\'- HOOK DRIVING PINION(SPIRAL) 

9 10658 '" >Ie 1 1tl1[~~fl(; POSITION SCREW 1/4><32 L=5.5 

10 10767 '" * 1 .Jl:~fl(; SET SCREW 1/4><32 L=4.5 

11 10644 '" * 1 '7 ':I ." '<- WASHER 
12 15096 * * 1 tJ ~ ±$;I 31 II.- (1') BUSH I NG (LOWER) 

13 11176 '" * 1 .Jl:~fl(; SCREW 7/32>< 32 L=5. 5 

14 15049 * * 1 ;4--1'T-±$ BOBB I N CASE OPENER LEVER 

15 10651 '" '" 1 NJ7l'tll!"~ OPENER LEVER DRIVING SCREW STUD 
16 10727 * * 1 NJ7l'fll!":'--7:r.JL-l- FELT 

17 10652 * * 1 T ':I I- NUT 11164><40 

18 11137 '" * 1 :t-1'T-±€:t1!" ~Jq l' HINGE STUD OIL FURNISHING TUBE 
19 15050 '" '" 1 :t-1'T-±€:tI!"~ OPERER LEVER HINGE STUD 
20 10727 * '" 1 :t-1'T-±€:t1!":'--7 :r.11- I- FELT 
21 10573 '" '" 1 .Jl:NJfl(; SET SCREW 7/32»32 L=11.0 
22 15051 '" '" 1 tJ "'f ilUti;l '/I l- BOBBIN CASE LEVER LINK 
23 15040 '" '" 1 tJ"'f (~) HOOK COOPLETE 
24 16407-{)1 * * 1 ~tJA HOOK 
25 16407-{)7 * '" 1 ~*Piili THREAD GUIDE 
26 16407-{)8 * '" 2 .Jl:NJfl(; SCREW 
27 16407-{)5 ",. 

* 1 tt~t& NEEDLE GUARD 
28 16407-{)6 * '" 2 .Jl:NJfl(; SCREW 
29 15040-{)2 '" '" 1 PitJ"'f BOBBIN CASE COMPLETE 
30 15040-10 '" * 1 ~~TJ(:t- BOBBIN CASE TENSION SPRING 

31 16407-11 '" '" 1 ~iNTJ( :t-.Jl: NJ fl {; SET SCREW 

32 16407-12 '" '" 1 ~tlJT/~ H~lTtl {; TENS I ON REGULA TI NO SCREW 

33 15040-{)3 '" '" 1 PitJ"'fttJIA HOOK GIB 

34 16407-{)4 '" * 3 PitJ"'fttJIA.Jl:NJtl[; HOOK G I B SCREW 

35 15041 '" '" 1 ~I!"~ BOBBIN 

36 15052 '" '" 1 ;4-..( 11-'1-'.1 OIL GAUGE 

37 11131 '" >I< 1 ;4-..( II- '1-~.Pi/~ -f l' OIL GAUGE GUIDE TUBE 

38 15093 >I< '" 1 ~!1Utf!f ..( -\' II- OIL REGULATING SCREW 

39 15094 >I< >I< 1 0 1) :.-- 'I o-RING 

40 10629 * '" 1 ~~&fi!f ..( -\' II-.Jl:NJ fl (; SET SCREW 1/8><40 L=8.0 

41 15048 >I< '" 1 ;j{ I!" ~7-;;t. ;4--1';-- BOBBIN CASE LEVER 

42 10677 >I< '" 1 '7':1~'<- FlASHER 

43 10650 >I< >I< 1 ;4--1'T-±€:t.Jl:NJfl{; SCREW 3. 4><36 L=6.0 

44 11145 * * 1 tJ"'f±€:t.Mlt IJ 7-(..t) PINCH SLEEVE (UPPER) 

45 11146 * '" 1 tJ"'f ±€!t.M It :IJ 7 - (1') PINCH SLEEVE (UPPER) 

46 11144 '" '" 1 tJ"'f ±€:t.Mlt fl {; PINCH SLEEVE SCREW 7/32><32 L=32.0 

47 10647 '" '" 1 '7':1"''<- WASHER 

48 10646 '" * 1 tJ"'f±$JtNJfl{; SCREW 6. 75>< 24 L=28. 0 
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:t.J "'q ± ~ (lcJ" t.J"'q 
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tr~ ± ~ (li:), t1''i' 
HOOK SADDLE (LEFT) , HOOK 

NO mJ~.~ 339RBL 255RBL lUI ~1S PART NO -25 -25 QTY PARTS NAME 

1 15520 * 1 !J -« ± it (tr:) HOOK SADDLE (LEFT) 
2 15092 * 1 ""-rH~~:'- PACKING 
3 15521 '" 1 !J "f ± ttidl ~ :.- 7 (tr:) OIL PRSERVIOR(LEFT) 
4 15007 '" 7 It.1f)t1(; SCREW 9/64X4O L=10.0 
5 15095 '" 1 jJ A±tt~ ~ JI- U:) BUSH I NG (UPPER) 
6 11176 '" 1 It.1f)t1(; SCREW 7/32X32 L=5.5 
7 
8 10657 >I< 1 '1\ Jf ~- HOOK DRIVING PINION(SPIRAL) 

9 10658 >I< 1 fltJi5RIf)t1(; POSITION SCREW 1I4X32 L=5.5 

10 10767 '" 1 It.1f)t1C SET SCREW 1/4X32 L=4.5 

11 10644 '" 1 '7~~>(- WASHER 
12 15096 '" 1 jJ If)±tt~ ~ JI- (F) BUSH I NG (LOWER) 
13 11176 '" 1 It.1f)t1C SCREW 7/32X32 L=5.5 

14 15049 '" 1 :t-::ft"-±tt BOBB I N CASE OPENER LEVER 

15 10651 >I< 1 If) ~(t1 ~ :.- OPENER LEVER DR I V I NG SCREW STUD 
16 10727 '" 1 1f)~(t1~:'-7.:t.JI-r FELT 

17 10652 >I< 1 t"." I- NUT 11/64X40 
18 11137 >I< 1 :t-::ft"-±tt~ :.-,q::f HINGE STUD OIL FURNISHING TUBE 
19 15050 11< 1 :t-::ft"-±tt~:.- OPERER LEVER HINGE STUO 
20 10727 '" 1 :t-::ft"-±tt~:'-7 .:t.)I-" FELT 
21 10573 '" 1 It.1f)t1C SET SCREW 7/32X32 L=l1. 0 
22 15051 '" 1 jJ"fil~~tJ':f. BOBBIN CASE LEVER LINK 
23 15040 '" 1 jJ"f (#l'I) HOOK COMPLETE 
24 16407-01 '" 1 *jJA HOOK 
25 16407-07 '" 1 *~I;I;J~'< THREAD au I DE 
26 16407-08 '" 2 It.1f)t1(; SCRew 
27 16407-05 '" 1 tt§~ NEEDLE GUARD 
28 16407-06 '" 2 It.1f)t1[; SCREW 
29 15040-02 '" 1 I;I;JjJ"f BOBBIN CASE COMPLETE 
30 1504(}-10 '" 1 ~a/!l:r'~ :f. BOBBIN CASE TENSION SPRING 

31 16407-11 * 1 ~m:r '\ :f.lt. If) t1 [; SET SCREW 

32 16407-12 '" 1 ~UI:r'\ H~:rt1 [; TENS I ON REGUlA 11 NG SCREIY 

33 15040-03 '" 1 f1;jjJ "filll A. HOOK GIB 

34 16407-04 '" 3 I;I;JjJ"filllA..ltIf)t1[; HOOK G I B SCREW 

35 15041 '" 1, ~~:.- BOBBIN 

36 15052 '" 1 :t-{)I-~-!I OIL GAUGE 

37 11131 '" 1 :t -{ JI- ~-!l;Il;I;I;J,q ::f OIL GAUGE GUIDE TUBE 

38 15093 '" 1 5Ib~jli !I -{ ~ JI- OIL REGUlA T I NG SCREW 

39 15094 '" 1 01} :.- tJ' ()-RING 

40 10629 '" 1 idlaMtlJ!I -{ ~ JI- .It If) t1 [; SET SCREW 1/8X4O L=8.0 

41 15048 '" 1 ~ ~:.- ~-~ ;t-::ft"- BOBB I N CASE LEVER 

42 10677 >I< 1 '7~,,>(- WASHER 

43 10650 '" 1 :t-::ft"-±tt.ltIf)t1[; SCREW 3.4 X 36 L=6. 0 

44 11145 >I< 1 jJ"f ±iti$Mlt !J '7 -ct) PINCH SlEEVE (UPPER) 

45 11146 '" 1 jJ "f ± iti$M It !J '7 - (1') PINCH SLEEVE (UPPER) 

46 11144 * 1 jJ "f ± tt~f;f It t1 (; PINCH SLEEVE SCREW 7/32X32 L=32.0 
47 10647 >I< 1 '77"",(- WASHER 

48 10646 * 1 jJ"f±itlt.If)t1C SCREW 6. 75 X 24 L=28. 0 
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!1IJf-~ 
TENSION 

NO 'IllhIMi-5 
PART NO 

1 10961Q-A 
2 19421 
2 10961 
3 10957 
4 10793 
4 10952 
5 19531 
5 19531 
6 19532 
6 19532 
7 19533 
7 19533 
8 28206 
8 28206 
9 19513 
9 19513 
10 19512 
10 10962 
11 10689 
11 10953 
12 10694 
12 10694 
13 B118319 
13 B144682 
14 19534 
15 10678 
16 19422 
17 10690 
18 10650 
19 
20 15062 
20 15517 
21 15055 
22 10720 

339RBL 255RBL !i&JI 
-25 -25 OTY 

>I< >I< 1 
>I< 1 

>I< 1 
>I< 1 

>I< 1 
>I< 1 

>I< 2 
>I< 4 

>I< 1 
>I< 2 

>I< 1 

'" 2 
>I< 1 

>I< 2 

* 1 
>I< 2 

>I< 1 
>I< 1 

'" 1 

'" 1 

'" 1 
>I< 2 

>I< 1 
>I< 1 

'" '" 1 
>I< >I< 1 
>I< '" 2 
>I< >I< 1 
>I< >I< 1 

>I< 1 

'" 1 
>I< '" 1 
>I< >I< 1 

&~ PARTS NAME 

RlIITtfUO' (<!I 1. 4) TENS I ON BRACKET COMPLETE 

~T4& TENS I ON BRACKET 

~T~ TENS I ON BRACKET 
*~.Q.Y>&I:";' TENS I ON RElEASE PIN 
*~.Q.Y>& I:" ;; (.£!!) TENS ION RELEASE PIN (LONG) 
*~ Q'y>& 11 ;; (.£!!) TENS I ON RELEASE PIN (LONG) 
tMT.an. TENSION DISC 

RlIIT.an. TENSION DISC 
:JI.-.an. TENS ION RELEASE WASHER 
:JI.-.an. TENS I ON RELEASE WASHER 
~~;J."fl);'?, (<P 1. 4) TENSION SPRING 
iM~;J."fI);'?, (<Pl.4) TENSION SPRING 
O-I.-':I~;J.~':IJf- NUT WASHER 
0-1.-7 ~",. 7/(- NUT WASHER 
0-1.-7 I-,.==' I- NUT 1/o4X40 
o-I.-':I""==,~ NUT 1/4X40 

*~T. (~iD THREAD CONTROLLER STUD 

~UJIT" () THREAD CONTROLLER STUD 
*51 ;J. "f 'J ;,?' THREAD OONT.ROLLER SPR I NG 
*~I ;J. "f I) ;, ?' THREAD CONTROLLER SPR I NG 
= • .l1li. THREAD CONTROLLER DISC 

=.m.an. THREAD CONTROLLER DISC 
=lI.f11U1:.Y>tlt; SCRew 3/32X56 L=12. 2 
=:iI:.an.J.l:.Y>tlt; SCREW 3/32 X 56 L=12. 2 '. O-I.-':I"":>'~ NUT 
*~.Q.Y>. TENSION RELEASE PLATE 
*~.Q.Y>.&tlt; SCREW 
;J."fl);'?,§ THREAD OONTROLLER SPR I NG STOP 
;J.:1'I);'?'§J.l:~tlt; SCREW 3. 4 X 36 L=6. 0 

**Hi THREAD RETAINER 

**Hi THREAD RETAINER 

**Hilt.Y>tlt; SCRew 11/64X32 L=9.0 
*~ .Q ~ 11 ;, (.£!!) TENSION RELEASE PLATE ROD 

22 



~5rB 
LUBRICATION 

20 
~ 

@ 

21~ 

11 ~ 16 
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tit5fb 
LUBR I CAT ION 

NO ~,~Mi~ 339RBL 255RBl JtM 5M~ PARTS NAME PART NO -25 -25 OTY 

1 15063C II< '" 1 I! .::. -)~ 1- "'" - :f (iiI) Oil TUBE AND Oil WICK 
3 15087 '" >I< 1 I! '::'_)1,,1- .:J.-:ffljll (A) RETAINER 
4 6333 >I< >I< 1 .ItollJt.lt; SCREW 9/64X40 L=6. 5 
5 15067C '" >I< 1 I! .::. -)1" 1- "'" - :f (141) OIL TUBE AND OIL WICK 
8 15088 '" '" 1 I! '::'_)L-1-.:z. -:f¥JI l (B) RETAINER 
9 6333 '" >I< 1 .ItollJt.lt; SCREW 9/64X40 L=6.5 
10 15085 >I< >I< 1 I!" '::'_)1,,1- "'"-:ffljll (C) RETAINER 
11 6333 '" '" 1 .ItollJt.lt; SCREW 9!64X40 l=6.5 
12 15064C >I< >I< 1 I!" '::'_}L- 1- :J. -:f (141) OIL TUBE AND OIL WICK 
15 15097 '" '" 1 I!" '::'_]1,,1- .:J.-:f¥JI l (D) RETAINER 
16 6333 '" '" 1 .ItollJt.l(; SCREW 9/64X40 L=6.5 
17 15077 '" '" 1 ~ '; ,...~~;.- ~ BED Oil TUBE CLAMP 
18 11106 >I< >I< 1 ~.9';'-~ 7.:r.}L-/- Oil FELT 
19 11108 '" I{o 1 .ItollJt.l(; SCREW 1/4X32 L=13.0 
20 11085 * * 1 1'_;1 .9' }L- j}iJt.t OIL STOP SCREW 7/16X28 
21 11069 * * 1 1'_;1 .9' ]1" 7 .x.)1.- f- Oil FELT 
22 11070 '" * 2 ~ ~ f!/!;I .9' )I.-~t.t Oil STOP SCREW 7/16X28 
23 11071 I{o I{o 2 ~t.tJf '; '" ;.- PACKING 
24 11069 >I< >I< 4 ~~f!/!;I !/)L-7"')L-I- OIL FELT 

'0' 
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r!#~~ 
ACCESSORIES AND ATTACHMENTS 
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1J{~.diJ 
ACCESSORIES AND ATTACHMENTS 

NO $8M!f~ 339RBL 255RBL ~fI ~~ PARTS NAME PART NO -25 -25 aTY 

1 35254 '" '" 1 *1l:"C~'Yr THREAD UNWINDER COMPLETE 
2 11887 I/< '" 4 ~'l/:¥t MACH I NE REST 
4 6055 '" '" 4 iT NAIL 
5 11886 '" '" 2 ~~;'-I:;'-~:¥t MACHIN HINGE CONNECTION CUSHION 
6 6055 '" >I< 4 iT NAIL 
7 11885 '" '" 2 ~ $' :..- 1:/,; MACHIN HINGE CONNECTION 
8 81301-L '" '" 1 ~:¥t It DRIP 
9 15081 '" '" 10 *tlC DRIP PAN NAIL 
10 15082 '" '" 1 ~UA.. DRIP PAN DRAIN JAR 
11 10735 '" '" 1 V'tf.tW-e:>'j- KNEE LI FTER COMPLETE 
12 81302-L '" >I< 1 ~ CHAIN BELT 
13 81303--l >I< '" 1 'J I}-~ POTHOOK 
25 N0122 '" >I< 3 it NEEDLE 
26 15041 '" '" 4 ;f,1!:I BOBBIN 
27 8121 '" * 1 f '5 .( }(-(/N SCREW DRIVER(SMALL) 
28 8120 * '" 1 f '5 .( )(-($) SCREW DRIVER(MIDDLE) 
29 8118 '" '" 1 ,... '5 <( 1{-(;1\:) SCREW DR I VER (LARGE) 
30 10747 '" '" 1 'ft:M v :I 1- (1/161 y 1-) WRENCH 
31 11487 '" '" 1 'ft: M v :I 1- (3 ~ I}) WRENCH 
32 11969 '" '" 1 'ft:M v :I 1- (2. 5 ~ I) WRENCH 
34 8125 '" '" 1 ~~l". OILER 
36 11193 '" '" 1 ~ OIL 
37 
38 10748 * '" 1 ;C;fji-hY1- DOUBLE HEAD WRENCH 
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10 

6 

13 

27 ,. 



~fJ7C&b 
PARTS AVAILABLE AT EXTRA CHARGE 

NO ~~.~ 339RBL 255RBL ~:II ~~ PART NO -25 -25 QTY PARTS NAME 

1 15098 '" '" 1 At)I.- ,. tJ'- r BELT GUARD 
2 11162 '" >I< 2 11:.YJ t.l t; ct) SCREW 3.4X36 l=5.4 
3 10650 >I< >I< 1 11:.YJ t.l t; ("F) SCREW 3.4X36 l=6.0 
4 11142 '" '" 1 '7'7$/~- WASHER 
5 15099 * '" 1 At)I.- ,. tJ'- r (1:) 11 J~_ BELT GUARD (TOP) COVER 
6 12418 '" >I< 2 11:.YJtJ.t; SCREW 13/64X32 l=9.0 
7 15121 >I< >I< 1 At)I.- ,. IJ<- reF) 11 Jf_ BELT GUARD (BOTTOM) COVER 
8 15122 >I< '" 1 At ,I.- ,. tJ'- reF) 11 Jf_(/j\) BELT GUARD (BOTTOM) COVER (SMALL) 
9 11830 '" '" 1 11:.YJt.lt; SCREW 9/64X40 

10 15081 '" >I< 2 *t.lt; SCREW 
11 16287 '" '" 2 '7".1$/~- WASHER 
12 10995-01 >I< '" 1 71;"-tJ'-tJ'-r FINGER GUARD 
13 10749 '" >I< 1 11:.YJt.lt; SCREW 3.4X36 L=11.0 
14 10677 * '" 1 '7'7$/~- WASHER 
15 10937-01 >I< >I< 1 7{;"-tJ'-tJ'-F FINGER GUARD 
16 10749 >I< '" 1 11:.YJt.lt; SCREW 3.4X36 L=11.0 
17 10677 '" '" 1 '7'7$/~- WASHER 
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MAIN office 

131 W. 25th Street 

New York, NY 10001 

Tel: 212-741-7788 

Fax: 212-741-7787 

e-mail: consew@att.net 

Consolidated Sewing 
Machine Corp. 

Website: www.consew.com 

Miami,FL 

4013 N.W. 79th Avenue 

Miami, FL 33166 

Tel: 305-471-0200 

Fax: 305-471-0243 

e-mail: miamisales@consew.com 

Los Angeles, CA 

2320 South Hill Street 

Los Angeles, CA 90007 

Tel: 213-745-8844 

Fax: 213-745-8855 

e-mail: lasales@consew.com 


